Construction Material Laboratory
Test Report No: INL23/509930-009-1
Date: 02-Feb-2023

Page 1 of 2
Client’s name :  SIKA LIMITED (VIETNAM)
Tén khach hang CONG TY SIKA HOU HAN VIET NAM
Client’s address : STREET 10, NHON TRACH 1 INDUSTRIAL ZONE, PHUOC THIEN
Bia chi COMMUNE, NHON TRACH DISTRICT, DONG NAI PROVINCE

DUONG SO 10, KHU CONG NGHIEP NHON TRACH I, XA PHU'O'C THIEN,
HUYEN NHON TRACH, TINH BONG NAI

The following sample(s) was/were submitted and identified by the client as:
C4c théng tin nhdn dang méu do khéch hang cung cép:

Name of sample / Tén méu : SIKAFLEX®-140 CONSTRUCTION
Quantity / Sé lvong méu : 01 sample / mau (600 ml)
Date of receiving / Ngay nhan méu 1 03-Jan-2023

Time of testing / Thoi gian thir nghiém  :  From / tir 03-Jan-2023 to / dén 02-Feb-2023

Test result / Két qua thir nghiém : See the next page(s) / Xem trang sau

Signed for and on behalf of

Ce Tiep Du
Lab Assistant Manager
Industrial Services

This document is issued by the Company under its General Conditions of Service accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within
the limits of Client's instructions, if any. The Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law
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Construction Material Laboratory
Test Report No: INL23/509930-009-1
Date: 02-Feb-2023

Page 2 of 2
Characteristic Unit Test methods Test result
Tén chi tiéu BDon vi | Phuong phap thir nghiém | Két qua thir nghiém
1. Shore A hardness .
D6 cimg shore A - ISO 868 : 2003 43.4

2. Tensile test @/ Th kéo

 Elongation at break % 1ISO 37 : 2011 675
D4 gidn dai tai diém dut

3. Tensile properties (Extension to
break) '/ Thir kéo :

« Secant modulus N/mm? BS EN ISO 8339 : 2005 0.46
M6 dun cét tuyén

Note/ Ghi chu :

1. Lab environmental conditions / Diéu kién méi trudng phong th nghiém : (23+2) °C, (50+10) %RH.
2. Testage : 28 days / Tudi thir nghiém : 28 ngay.

3. (a) Test speed : 500 mm/min / Téc dé thir : 500 mm/phdt.

4. (b) Test speed : 5.5 mm/min / Téc dé thix : 5.5 mm/phuit.

Photo(s) of sample / Hinh dnh méu:

SGS authenticate the photos on original report only/ SGS chi xéc thurc cdc hinh anh trong béo céo chinh thic

% % % END OF THE REPORT % * %

This document is issued by the Company under its General Conditions of Service accessible at http:/www.sgs.com/en/Terms-and-Conditions.aspx
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within
the limits of Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction

from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law
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Construction Material Laboratory
Test Report No: INL23/509930-009-2
Date: 02-Feb-2023

Page 1 of 2
Client’s name ¢ SIKA LIMITED (VIETNAM)
Tén khach hang CONG TY SIKA HO'U HAN VIET NAM
Client’s address : STREET 10, NHON TRACH 1 INDUSTRIAL ZONE, PHUOC THIEN
Bia chi COMMUNE, NHON TRACH DISTRICT, DONG NAI PROVINCE

BUONG SO 10, KHU CONG NGHIEP NHON TRACH I, XA PHUOC THIEN,
HUYEN NHON TRACH, TINH DONG NAI

The following sample(s) was/were submitted and identified by the client as:
Céc théng tin nhan dang méu do khach hang cung cap:

Name of sample / Tén mau : SIKAFLEX®-400 FIRE
Quantity / S6 luong méu : 01 sample / mau (600 ml)
Date of receiving / Ngay nhan mau : 03-Jan-2023

Time of testing / Thoi gian thir nghiém  :  From [ tur 03-Jan-2023 to / dén 02-Feb-2023

Test result / Két qua thtr nghiém : See the next page(s) / Xem trang sau

Signed for and on behalf of

Ce Tiep Du
Lab Assistant Manager
Industrial Services

This document is issued by the Company under its General Conditions of Service accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein

Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within
the limits of Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law
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Construction Material Laboratory
Test Report No: INL23/509930-009-2
Date: 02-Feb-2023

Mé dun cét tuyén

Page 2 of 2
Charactgr?stic Unit Test methods Test result
Tén chi tiéu Bon vi | Phuong phap thir nghiém | Két qua thir nghiém

1. Shore A hardness

D6 cimg shore A - 1ISO 868 : 2003 251
2. Tensile test )/ Thir kéo

 Elongation at break % 1ISO 37 : 2011 708

D0 gidn dai tai diém dut

3. Tensile properties (Extension to

break) ®)/ Thi kéo .

¢ Socant Modilis ra— BS EN ISO 8339 : 2005 0.30

Note/ Ghi chd :
1.

Test age : 28 days / Tudi thir nghiém : 28 ngay.

Lab environmental conditions / Biéu kién moi trvéng phong thir nghiém : (23+2) °C, (50+10) %RH.

2
3. (a) Test speed : 500 mm/min / Toc do thir : 500 mm/phit.
4

(b) Test speed : 5.5 mm/min / Téc dé thir : 5.5 mm/phut.

Photo(s) of sample / Hinh énh mau:

SGS authenticate the photos on original report only/ SGS chi xéc thirc cac hinh dnh trong bao céo chinh thirc
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%* %% END OF THE REPORT * * %

This document is issued by the Company under its General Conditions of Service accessible at http:/www.sgs.com/en/Terms-and-Conditions.aspx
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within
the limits of Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction

from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law
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